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Parts Breakdown JR3000VT

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 310088-5 CLAMP, JR3030T  1
 1 310138-6 CLAMP, JR3000VT-T2  1
 2   216002-8   STEEL BALL 4.8, NHP1310  1
 3 256454-1 PIN 5.5-6,JR3030T-T1  1
 4 266247-8 TORX S.H.BOLT M5X10, JR3000VT  1
 4 266272-9 TORX S.H.S BOLT M5X10 JR3000VT-T2  1
 5   323916-5   PUSH PIN, JR3030T-T1  1
 6 233018-8 COMPRESSION SPRING 3, JR3030T-T1  1
 7 162215-8 PUSH BUTTON, JR3030T-T1  1
 8 233247-3 COMPRESSION SPRING 16, JR3030T-T1  1
 9 257226-7 RING 13, JR3030T-T1  1
 10 155896-5 SEAL,JR3000V  1
 10 213177-4 DUST SEAL 14,BJR240SH  1
 11   911241-2   P.H. SCREW M5X25, 9005B  4
 11 922241-7 H.S.H. BOLT M5X25, AN451-T2  4
 12   317331-3   GEAR HOUSING COVER, JR3000VT-T1  1
 12 317691-3 GEAR HOUSING COVER, JR3000VT  1
 13   443070-0   FELT PAD, JR3000V  1
 14 341462-6 PLATE, JR3000V  1
 15 911225-0 PAN HEAD SCREW M5X16, JR3050T  2
 16 214167-0 PLANE BEARING 12.7, JR3000V,T2  1
 16 214169-6 PLANE BEARING 14, JR3030  1
 17   951063-8   SPRING PIN 3-16, LC1230  1
 18 168339-8 SLIDER, JR3000VT-T1  1
 18 168368-1 SLIDER, JR3030T  1
 19   212001-8   N. BEARING 708, JR3000V  1
 20 251372-8 C.SCREW M5X12, 9035, 9035SB  1
 20 251969-3 C.H. BOLT M5X12, JR3020  1
 21   253816-4   F. WASHER 6, JR3000V  1
 22 212115-3 N. BEARING 1216, JR3000V  1
 23 133244-8 GEAR JR3000 (TYPE 1)  1
 24 253805-9 F. WASHER 18, JR3000V  1
 25 321263-8 GEAR SHAFT, JR3000V  1
 26 443070-0 FELT PAD, JR3000V  1
 27 214167-0 PLANE BEARING 12.7, JR3000V,T2  1
 27 214169-6 PLANE BEARING 14, JR3030  1
 28   341462-6   PLATE, JR3000V  1
 29 911225-0 PAN HEAD SCREW M5X16, JR3050T  2
 30 251969-3 C.H. BOLT M5X12, JR3020  2
 31 343981-8 PLATE (C), JR3030  1
 32 266012-5 TAPPING SCREW 5X35, HR160DH  2
 33 251295-0 F.H. SCREW M4X14, 3612BRA  2
 33   912122-3   C.S.H SCREW M4X14,5005BA  2
 34 285650-4 BEARING RETAINER 54, JR3000V  1
 35 211087-9 B. BEARING 6200DDW, JR3000V  1
 36 961006-2 RETAINING RING S-10, N9501B  1
 37 151902-4 GEAR HOUSING COMPLETE  1
 37 153375-7 GEAR HOUSING COMPLETE, JR3000VT-T3  1
 37   153672-1   GEAR HOUSING COMPLETE, JR3000VT  1
 38   266012-5   TAPPING SCREW 5X35, HR160DH  2
 39 911215-3 PAN HEAD SCREW M4X10, JR3000VT  3
 40 931102-0 HEX NUT M4, 2711  1
 41 911114-9 P.H. SCREW M4X10, LS1013FL  1
 42 152904-3 LEVER 60 COMPLETE, JR3000V  1
 42   272240-2   LEVER 60, BJR240  1
 43 921442-4 HEX BOLT M8X25,JR3030T  1
 44 344733-0 LOCK PLATE, JR3030  1
 45 344732-2 INNER PLATE, JR3030  1
 46 257558-2 SLEEVE 9, BJR240  1
 47 421723-1 INSULATION COVER, JR3000VT  1
 47 421792-2 INSULATION COVER, JR3000VT  1
 48   344925-1   SHOE SUPPORTER, JR3000VT-T1  1
 49 252103-8 HEX. LOCK NUT M5-8, 5007FK  1
 50 344801-9 SHOE PLATE, JR3030T-T1  1
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 51 942101-7 SPRING WASHER 5, 9005B  1
 52 266241-0 HEX. S.H.BOLT M5X50, JR3000VT-T1  1
 53 241631-8 FAN, JR3000V  1
 53 241832-8 FAN 62, HR2000  1
 54   516161-1   ARMATURE ASS'Y  1
 54 516456-2 ARMATURE ASSEMBLY, JR3000V  1
 55   411612-8   BAFFLE PLATE, JR3000V  1
 55 417613-4 BAFFLE PLATE, JR3000VT  1
 56   681613-2   INS. WASHER, JN3200  1
 56 681653-0 INSULATION WASHER, 4200NH  1
 57   211033-2   B. BEARING 608LB, 5091D  1
 58 253192-6 F. WASHER 14, HR2400  1
 59 266044-2 T. SCREW FLANGE 5X60, 5037NB  2
 59 266095-5 TAPPING SCREW 5X55, KP0810  2
 60   343657-7   RETAINER, JR3000V  2
 61 594416-4 FIELD ASSEMBLY , JR300VT  1
 61   599514-9   FIELD ASS'Y 115V, JR3000VT  1
 62 852239-9 NAME PLATE, JR3000VT  1
 63 151986-2 MOTOR HOUSING CPL., JR3000VT  1
 63 183351-7 MOTOR HOUSING CPL,JR3000V  1
 65   643551-6   BRUSH HOLDER, JR3000V  2
 66 265995-6 TAPPING SCREW 4X18, 4323K  2
 67 191956-9 CARBON BRUSH 75, JR3000V  1
 67 194971-2 CARBON BRUSH SET CB-75, JR3000V  1
 68   415240-1   HANDLE COVER, JR3000V,T2  1
 68 417611-8 HANDLE COVER, JR3000VT  1
 69   265999-8   TAPPING SCREW M4X25, HM1800  4
 74 265995-6 TAPPING SCREW 4X18, 4323K  2
 75 687063-9 STRAIN RELIEF, 4323K  1
 76 650206-6 SWITCH, JR3000V  1
 76   651271-8   SWITCH, JR3000V  1
 77 682502-4 CORD GUARD 8-85, HP2010N  1
 78 664064-4 CORD (2X18X8 SJ), HR2400  1
 79 267758-6 SPRING WASHER 5, JR3000VT  1
 81 256471-1 SHOULDER PIN 5, BJR240SH  1
 81 256492-3 SHOULDER PIN 5, JR3050T  1
 82   233345-3   COMPRESSION SPRING 6, JR3050T  1
 83 961078-7 RETAINING RING S-18,BHR200SH  1
 84 162228-9 DRIVING SLEEVE. BJR240SH  1
 85 268094-3 PIN 3, JR3050T  1
 86 331639-1 GUIDE SLEEVE, JR180D  1
 87 417791-0 DRIVING SLEEVE GUIDE, JR3050T  1
 88 256158-5 PIN 3, BJR181  1
 89 310129-7 SLEEVE, BJR240SH  1
 89 418311-3 SLEEVE, JR3050T  1
 90   345214-7   PUSH PLATE, BJR240SH  1
 91 233025-1 COMPRESSION SPRING 2, JR3050T  1
 92 231662-5 TORSION SPRING 17, BJR240SH  1
 92 231687-9 TORSION SPRING 17, JR3050T  1
 93   163442-0   SHOE, JR3000VT  1
 1,001 193572-3 RECIPRO SAW BLADE SET  1
 1,001   792146-3   N/A  1
 1,002 792147-1 N/A  1
 1,003 792148-9 N/A  1
 1,004 824412-1 PLASTIC TOOL CASE, JR3000V  1
 1,004 824539-7 PLASTIC TOOL CASE, JR3000VT  1
 5,003   941101-4   F. WASHER 5, JR3000V  2
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